WIL-RICH

\ A B2 1 B A 1 A 4 B [

WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.
WIL-RICH.

PRINTED IN USA (74139) J/M-200 11/80

SE

CTION
FIELD

YA AM™

VATOR
PARTS

4

W O
-
o

r:
-

HUTCHINSON WIL-RICH
MANUFACTURING COMPANY

P.O. BOX 1030 WAHPETON, ND 58074
(701) 642-2621




ORIENTATION

Any reference to left(L) or right (R) sides or com-
ponents is to be understood as being viewed
from behind the machine and looking forward.

PARTS BOOK REVISION

When changes to the machine make it neces-
sary, revised or additional pages for this book will
be issued. The revised pages will be issued with
the same page number as those they replace.
The additional pages will be given a page num-
ber with a letter suffix denoting the location of the
new page (23A, 36A,ect.). Consecutive suffix let-
ters would be used if more than one page is to
be added to one location (23A, 23B, ect.). The
revised or additional pages will also carry the
machine name and the issue date to assist in
identifying the book to which the parts pages
apply. Revised parts book pages must be in-
serted into the parts book as soon as received.
Failure to do so will lead to confusion and defeat
the purpose of the book.

SERIAL NUMBER BREAK
EXPLANATION

Every machine has a serial number located on
the body of the frame. These serial numbers are
consecutively assigned to the machines as they
are manufactured. To aid in pant ordering we ref-
erence the serial number at the point the change
occurred, therefore providing an accurate means

P e RN Y N N e Vet a e Ta 3
U1 QEIEHITITNNY e PIVpa pailo.

ABBREVATIONS
NC .o National Coarse Thread
NF e National Fine Thread
OPT e Optional Equipment
GR .ottt eenien Grade of Bolt
LP e Long Pole
S e Short Pole
HD ..o e e Heavy Duty

CONTENTS
3400 FIELD CULTIVATOR
13 & 17 Main Frames ..........cccoovecmeciienennne 1-2
8 Inner WiNg .....cco.coveveievccineciieninecommneminnenans 3-4
13-1/2°, 11-1/2° & 10’ Inner Wings.............. 5-6
5" Quter WING .....ccocvevirvvierirccrcensiesiiscnesnnens 7-8
10-1/2’, 9" & 7" Outer Wing..........ccoeeeer.. 9-10
15" Stub (3X4) oo 11
WING LOCKS ....oivererrieercece e v 12
Single Wing Hydraulics .........ccoccceeninis 13-14
40’-41’ Dual Wing Hydraulics ................... 15-16

Dual Wing Hydraulics {except 40°-417)....17-18
CYLINDERS

4x8 Top Bypass Series PB........................... 19
4x8 Top Bypass Series PX.....cccccvviniviininnn 20
4x9.3 Top Bypass Series PE........c.oceuvneee 21
4x9.3 Top Bypass Series PY.......................22
4x10.8 Top Bypass Series PH........cc..ce.oe. 23
4x10.8 Top Bypass Series PZ.......ccccovnnee. 24
3x30 Standard Cylinder Series TA............... 25
3x30 Standard Cylinder Series RM.............. 26
4x30 Standard Cylinder Series KA............... 27
4x30 Standard Cylinder Series RD............. 28
5x30 Standard Cylinder Series GA .............. 29
COMPONENTS

Shank Assembly...........cceevinennivininccnnniens 30
Twin Spring Shank Assembly.........cccooviini 31
Shovels & Spikes ......ccccovvrecviincinneccnienen, 32
1-3/4" Hub & Spindle.........cccccovciiiiiiinninennn, 33
2" Hub & Spindle.......c.cccivviviniinniiieinnennn, 34
2-1/2" Hub & Spindle........cccooviicivniiinnnnn 35
2" Walking Tandem ........cccccoivrinniennvenrninnnnne 36
2-1/2" Walking Tandem........c.ccocovvnnvvinninnnne 37
Stabilizer Wheel Assembly..............ccccveenen. 38
Auxiliary HitCh.....c.cooecv e 39
Rear Jack Stand.........ccccoomvveiiiceiencennoncnnns 40

DeCals ...ccoovieimiiiieini 41




WIL-RICH
WIL-RICH
WIL-RICH
WIL-RICH

- WIL-RICH
WIL-RICH

WIL-RICH
WIL-RICH

WIL-RICH
WIL-RICH
WIL-RICH
WIL-RICH
WIL-RICH
WIL-RICH
WIL-RICH
WIL-RICH

WIL-RICH

WIL-RICH
WIL-RICH
PRINTED IN USA (74139) I/M-100 5/94

WIL-RICH
PO BOX 1030
WAHPETON, ND 58074
PHONE (701) 642-2621
FAX (701) 642-3372




WARRANTY

The only warranty Wil-Rich gives and the only warranty the dealer is authorized to give
is as follows:

We warrant products sold by us to be in accordance with our published specifications or
those specifications agreed to by us in writing at time of sale. Our obligation and liability
under this warranty is expressly limited to repairing, or replacing, at our option, within
12 months after date of retail delivery, any product not meecting the specifications. We
make no other warranty, express or implied and make no warranty of merchantability
or of fitness for any particular purpose. Our obligation under this warranty shall not
include any transportation charges or costs or installation or any liability for direct,
indirect or consequential damage or delay. If requested by us, products or parts for which
a warranty claim is made are to be returned transportation prepaid to our factory Any
improper use, operation ‘%yﬁﬁu rated Cap&Cuy, substitution of paits not approved by us,
or any alteration or repair by others in such manner as in our judgement affects the
product materially and adversely shall void this warranty. No employee or
representative is authorized to change this warranty in any way or grant any other
warranty.

Wil-Rich reserves the right to make improvement changes on any of our products
without notice.

When warranty limited or not applicable: Warranty on hoses, cylinders, hubs, spindles,
engines, valves, pumps or other trade accessories are limited to the warranties made by
the respective manufacturers of these components. Rubber tires and tubes are warranted
directly by the respective tire manufacturer only, and not by Wil-Rich.

Warranty does not apply to any machine or part which has been repaired or altered in
any way so as in our judgement to affect its reliability, or which has been subject to
misuse, negligence or accident.

A Warranty Validation and Delivery Report form must be filled out and received by
Wil-Rich to initiate the warranty coverage.

WARRANTY CLAIMS PROCEDURE

1. The warranty form must be returned to Wil-Rich within fifteen (15) working days
from the repair date.

2. Parts returned to Wil-Rich without authorization will be refused. The parts must be
retained at the dealership for ninety (90) days after the claim has been filed. If the
Service Department would like to inspect the parts, a packing slip will be mailed to the
dealer. The packing slip must be returned with the parts. The parts must be returned
prepaid within thirty (30) days of receiving authorization. After the parts are inspected
and warranty is verified, credit for the retumn freight will be issued to the dealer.

3. Parts that will be scrapped at the dealership will be inspected by a Wil-Rich Sales
Representative, District Sales Manager or Service Representative within the ninety (90)
day retaining period.




ORIENTATION
Any reference to left (L) or right (R) sides or
components is to be understood as being viewed

from behind the implement and looking forward.

PARTS BOOK REVISION
When changes to the machine make it neces-
sary, revised or additional pages for this book
will be issued. The revised pages will be issued
with the same page number with a letter suffix
denoting the location of the new page (23A, 36A,
etc.). The revised or additional pages will also
carry the machine name and the issued date to
assist in identifying the book to which the parts
pages apply. Revised parts book pages must be
inserted into the parts book as soon as received.
Failure to do so will lead to confusion and de-
feat the purpose of this book.

SERIAL NUMBER BREAK
Every implement has a serial number located on
the frame. These serial numbers are consecu-
tively assigned to the implements as they are
manufactured. To aid in part ordering, we refer-
ence the serial number at the point the change
occurred to provide an accurate means of deter-

mining the proper parts.

MODIFICATIONS
It is the policy of Wil-Rich Operations to im-
prove its products whenever possible and prac-
tical to do so. We reserve the right to make
changes, improvements, and modifications at any
time without incurring the obligation to make
such changes, improvements and modifications
on any equipment sold previously.

ABBREVIATIONS
(BB eeeeeecreeeeeecceeecvecns Female Female
GR....oeee vt ceeras s Grade of Bolt
HD ..ot Heavy Duty
LP e rrsvea s Long Pole
(M-F) e, Male Female
NC..rvteeteeteerne. National Coarse Thread
NF ..., National Fine Thread
OPT ..oiiiiiieccececccnrenrereseses e Optional
SP et Short Pole

CONTENTS

3400 FIELD CULTIVATOR

13' & 17 Main Frame .........cccecvvrvernnnne... 1-2
8" Inner Wing ......ccocveeeeeinnrreenreeecesenans 3-4
13-1/2, 11-1/2' & 10' Inner Wing ............... 5-6
5'Outer Wing.....ccccveveveenimnerecensorcereneneenees 7-8
10-1/2' 9' & 7' Quter Wing........................ 9-10
15" Stub (3x4) oot 11
WiINE LOCKS «.ovverirnueiricrareentaenseseessesneesennenns 12
Single Wing Hydraulics...............c.c........ 13-14
40'-41' Dual Wing Hydraulics ................ 15-16
Dual Wing Hydraulics

(except 40'-41") ..o 17-18
CYLINDERS

4x8 Top Bypass Series PB .............ccoeueuu...e. 19
4x8 Top Bypass Series PX........cccceveveruenenene 20
4x9.3 Top Bypass Series PE ........................ 21
4x9.3 Top Bypass Series PY ..............cu.... 22
4x10.8 Top Bypass Series PH.........ccoouu..... 23
4x10.8 Top Bypass Series PZ ...................... 24
3x30 Standard Cylinder Series TA .............. 25
3x30 Standard Cylinder Series RM.............. 26
4x30 Standard Cylinder Series KA ............. 27
4x30 Standard Cylinder Series RD.............. 28
5x30 Standard Cylinder Series GA ............. 29
COMPONENTS

Main Frame 5th Bar (Short Pole) ............. 20A
Main Frame 5th Bar (Long Pole) .............. 29B
Inner Wing Sth Bar .......cccovvvvvevvvicccinirnnnns 29C
Outer Wing 5th Bar ........ccucceereeeerinennnnen. 29D
Shank ASSEmbLY .....cooeeveeiiirenrenerceeeenennes 30
Twin Spring Shank Assembly ...................... 31
Shovels & Spikes......cccoeeeeerecrinerrenrncnenvenne. 32
1-3/4" Hub & Spindle.........ccccceeeereuevrnnnnne. 33
2" Hub & Spindle .....ccovvevrennrirecniinneceennne. 34
2-1/2" Hub & Spindle........ccccomrenrenrinennncnne 35
2" Walking Tandem ........cccccceeveneneerncennnncn. 36
2-1/2" Walking Tandem ..........ccceeeereereccnnnce. 37
Stabilizer Wheel Assembly ..........cccccvvvuunnenn. 38
Auxiliary HItCh ....ocoveevereceeienrccienreieceennee. 39
Rear Jack Stand .....cccccovvriinccencnieienennenne. 40
DeCals ..ot 41

§ SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6¢/94




§ SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94

shank spating only.

=}
-
<
L =4
=
©
]
«n
3
»
=3
]
=
v
)
-
@
o
o
c
—
*
S

13 & 17° MAIN FRAMES




2
13 & 17° MAIN FRAMES |
Iteml Part# Description Qty. item| Part # Description Qty.
1| 88553 {Bolt, 3/8 NC x 1-1/2 6 34 | 88404 |Bolt, 3/4 NC x 2-1/2GR5| 4
2 | 13215 |Tube Clamp ) 12 35 | 88131 [Flat Washer, 3/4 8
3 | 13499 |Pole Tube Bracket 6 36 | 88393 |Bolt, 1 NC x 2-1/2GR5 2
L | 88145 |u-Bolt, 5/8 x 4 x5-1/4 3 37 | 21055 [Center Axle Assy (13') 1
‘5 | 12724 |Hose Bracket 1 20631 |Center Axle Assy (17') 1
6 | 88133 {Cotter Pin, 3/16 x 2 2 38 | 20908 [13' 3400 Main Frame 1
7 188350 [Slotted Nut, 1-1/4 NC 2 20829 (17' 3400 Main Frame 1
8 | 18236 {Dual Cast Hitch 1 39 | 20747 {Main Frame Axle Mast 2
9 | 12796 |Pole Jack (Opt) 1 40 | 20757 |Left Main Axle Assy 1
10 | 11638 |Hitch Bolt 2 20758 |Right Main Axle Assy 1
11 | 20614 |Left Pole Strap 1 (See Walking Tandem
20615 [Right Pole Strap 1 _ Assy, Page 37)
12 | 88298 |Bolt, 5/8 NC x 4 GR 5 8 41 | 20728 [Main Frame Anchor Rest 2
13 120622 |17 3x4 pole Brace | 2 42 | 20652 |Auxiliary Hinge Brace 2
21045 | 13" 3xk Pole Brace 2 43 | 21044 [13' Auxiliary Hinge 1
22710 |Short Pole Brace 3xk 2 20733 |17' Auxiliary Hinge 1
14 | 20739 |Auxiliary Hinge Strap 2 44 | 88385 [U-Bolt, 3/8 x & x4-3/4 | 4
15 188295 |Bolt, 5/8 NC x 6 GR 5 12 45 | 20703 |3400 Main Pole 1
16 |88129 [Lock Washer, 5/8 30 22708 [3400 Main Pole (Short) 1
17 | 88126 |Nut, 5/8 NC 30 46 | 23807 [Shank Bracket (17') 3
18 188290 |Bolt, 3/4 NC x 2 GR 8 28 : 23807 |Shank Bracket (13') 2
19 | 19534 |Backing Plate L 47 {88103 |Nut, 3/8 NC 18
20 | 88130 |Lock Washer, 3/4 32 48 | 88362 |Lock Washer, 3/8 18
21 | 88110 |Nut, 3/4 NC 132 49 | 88514 Ju-Bolt, 3/8 x 4 x3-3/4 | 2
22 | 20725 IMain Frame Lift Tube 2 50 | 21131 [15" Stub Assembly {(13') | 1
23 | 88495 |Bolt, 7/8 NC x 2-1/2GR S| 16 51 } 12376 [Wing Linkage Bushing 4
24 | 10176 |Spacer 32 52 | 19893 |Adjustment Rod 2
25 | 88341 JLock Washer, 7/8 16 53 | 88125 |[Nut, 1 NC 2
26 | 88371 |Nut, 7/8 NC 16 54 | 88476 [Bolt, 5/8 NC x 8 GR 5 4
27 | 41280 [11L x 15 Tire Assembly 4 55 120998 |[Pole Brace Plate 2
41279 |Tire, 11L x 15 12PLY 4
11958 {Tube, 9:5L x 15 '
16378 |Rim, 15 x 8, 8Bolt 4
28 | 10399 |Axle Cap 8
29 | 88263 |Grease Fitting, 1/8 NPT | 8
30 {88312 [Bolt, 1 NC x 5 GR 5 2
31 | 23806 [8' Stub Assembly 2
32 | 88501 |U-Bolt, 5/8 x 4 xL4-1/8 | 10
33 | 88348 |Lock Nut, 1 NC [N

§ SECTION 3400 FIELD CULI'IVATOR PARTS (74139) 6/94

~+




S SECTION 3400 FIELD CULTIVATOR FARTS (74139) /94

shank spacing only,

(*) Indicates item is used with 10"

8’ INNER WING




4
8’ INNER WING
Item| Part # Description Qty. Item| Part # Description Qty.
1 88348 |Lock Nut, 1 NC 8 29 {10176 |Spacer 32
2 | 20692 |Upper Lift Link 2 30 {20759 |Left Wing Axle 1
3 88312 |Bolt, 1 NC x 5 GR 5 bl 20760 [Right Wing Axle 1
L | 20837 |Left Wing Lift 1 (See Walking Tandem
20838 |Right Wing Lift 1. Assy, Page 31)
5 | 20635 |Wing Hinge Assembly 2 31 | 10399 {Axle Cap 4
6 | 88292 |Bolt, 5/8 NC x 3-1/2GR5| 8 32 | 13142 ]9:5L x 15 Tire Assembly [ 4
7 | 88101 |Cotter Pin, 1/4 x 2-1/2 | 6 11950 |Tire, 9:5L x 15 6PLY L
8 | 88196 |Flat Washer, 1" 6 11956 |Tube, 7:60/9:5L x 15 4
] 12217 |Hinge Pin Assembly 6 10236 [Rim, 15 x 6, 6Bolt 4.
10 | 88553 |Bolt, 3/8 NC x 1-1/2 10 33 20870 [Wing Axle Mast 2
11 13215 |Tube Clamp 14 3 | 22741 8' Inner Wing (Right) 1
12 | 20740 [Offset Hydraulic Tube 6 22742 [8' Inner Wing (Left) 1
Bracket , 35 [88501 |U-Bolt, 5/8 x 4 x4-1/4 | 8
13 | 88514 [U-Bolt, 3/8 x 4 x3-3/4 |10 36 [21131 [15" Stub Assembly 2
14 1o ~ 37 |15543 [Base Plate 4
15 | 88295 |Bolt, 5/8 NC x 6 GR § 12 38 113270 |Pole Tube Bracket 4
16 | 88264 |Bolt, 1 NC x 6 GR 5 4 139 |42472 [Cylinder Pin 2
17 | 20743 {Lower Lift Link 4 ‘40 |88352 [Spring Lock Pin b
18 | 88501 |U-Bolt, 5/8 x & x4-1/8 | 8 41 |[22705 |8 Wing Lift Strap 2
19 | 21027 |Shank Extension 2 42 123807 [Shank Bracket 2
20 { 20840 |Wing Anchor Rest 2 43 (88145 [U-Bolt, 5/8 x & x 5-1/4 [ &
.21 | 19893 |Adjustment Rod 2 44 188129 |Lock Washer, 5/8 16
§§ gggg gun '3'}5 NC x 2 GR B g 45 [88126 [Nut, 5/8 NC 16 -
olt, X
24 | 88263 |Grease Fitting, 1/8 NPT | 8 ) ﬁg gg%gg I%Zik \;?gh::;‘, 38 gg
25 88503 U-Bolt, 5/8 X 3 XS"/L’ 8 )48 883‘*1 LOC': Washer 7/8 8
26 | 20709 [Wing Lift Tube 2 N ’
27 | 19650 [2"" Axle cap 4 9 (88371 Nut, 7/8 NC 8
28 | 88435 lsolt, 7/8 NC x 2-1/2GR5| 8 50 122716 |5ft Wing Stop 2

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) /94

A




<&

3400 FIELD CULTIVATOR

For use with 7' shank spacing only.

For use with 10" shank spacing only.

PB~76251

13-1/2',11-1/2 & 10° INNER WINGS

rai




6
13-1/2°,11-1/2° & 10’ INNER WINGS '
Item] Part # Description |Qty. Item| Part # Description Qty.
1 | 88348 |Lock Nut, 1 NC 8 34 | 10176 |Spacer 32
2 | 20692 |Upper Lift Link 2 35 120759 |Left Wing Axle 1
3 88312 |Bolt, 1T NC x 5§ GR 5 4 20760 {Right Wing Axle 1
4, 120837 |Left Wing Lift 1 (See Walking Tandem
20838 |Right Wing Lift 1 Assy, Page 31)
5 ] 20635 |Wing Hinge Assembly 2 36 | 10399 |Axle Cap 4
6 | 88292 [Bolt, 5/8 NC x 3-1/2GR5| 8 37 [13142 {9:5L x 15 Tire Assembly | 4
7 188101 |[Cotter Pin, 1/4 x 2-1/2 | 8 11950 |Tire, 9:5L x 15 6PLY 4
8 188196 |Flat Washer, 1" 8 11956 |Tube, 7:60/9:5L x 15 I
9 | 12217 |Hinge Pin Assembly 8 10236 {Rim, 15 x 6, 6Bolt I
10 | 88553 {Bolt, 3/8 NC x 1-1/2 14 38 | 19650 |2'* Axle Cap L
11 | 13215 {Tube Clamp 18 39 | 19243 |Strap , 8
12 | 20763 |Wing Lift Backing Plate | 2 4o |88557 |Bolt, 5/8 NC x 9 GR5 | 8
13 | 20698 |Left Wing Truss(13-1/2) | 1 41 |88388 |U-Bolt, 5/8 x & x3-1/h | 4

20697 |Right Wing Truss(13-1/2)| 1 42 120870 {Inner Wing Axle Mast 2

21043 |Left Wing Truss(11-1/2) | ! 43 121131 [15" Stub Assembly 2

21042 |Right Wing Truss(11-1/2)| 1 _

21101 jLeft Wing Truss(10"') 1 Li 120663 |10-1/2' Wing Stop(knside] 2
21100 |Right Wing Truss(10') 1 45 [20866 |Right lnner Wing(13-1/2)| 1
14 [88514 [u-Bolt, 3/8 x 4 x3-3/4 |10 20867 [Left Inner Wing(13-1/2')] 1
15 |20740 [Offset Hydraulic Tube |10 20906 |Right Inner Wing(11-1/2)] 1

: Bracket 20907 |Left Inner Wing(11-1/2")| 1
16 |88295 [Bolt, 5/8 NC x 6 GR 5 12 20909 |[Right Inner Wing(10') 1
17 188516 |Bolt, 5/8 NC x 13 GR 5 4 20910 |Left inner Wing(10') 1
18 [15667 [Truss Strap 4 46 26486 |Wing Lift Strap(13-1/2')] 2
19 |88264 |Bolt, 1 NC x 6 GR 5 4 26490 |Wing Lift Strap(11-1/2')] 2
20 |20743 |Lower Lift Link 4 21071 |Wing Lift Strap(10') 2
21 |88501 |u-Bolt, 5/8 x 4 x4-1/8 * 47 |42472 |Cylinder Pin 2
22 188129 |Lock Washer, 5/8 * L8 |88352 |Spring Lock Pin 2
23 |88126 |Nut, 5/8 NC * k9 121040 {9*' Wing Stop (inside) 2
24 |21027 |Shank Extension 2 50 |21069 |7' Wing Stop 2
25 120840 [Wing Anchor Rest 2 51 188341 {Lock Washer, 7/8 8
26 |23807 |Shank Bracket 2 52 |88371 |Nut, 7/8 NC 8
53 [88362 |Lock Washer, 3/8 34
27 88125 [Nut, 1 NC 2 S4 188103 |Nut, 3/8 NC 34
28 88503 |U-Bolt, 5/8 x 3 x5-1/4 *
129 19893 [Adjustment Rod 2
30 |88290 [Bolt, 3/4 NC x 2 GR 8 8
31 |88263 |Grease Fitting, 1/8 NPT | 8
32 |20709 |Wing Lift Tube 2
33 |88495 [Bolt, 7/8 NC x 2-1/2 GRS &

(*) Varies with size of wing.

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) 694

A




5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94

Pi-76243

5" OUTER WING




5 OUTER WING | 8
Item]| Part # Description Qty. Item| Part#|  Description Qty.
1 | 88348 {Locknut, 1 NC 6 18 [ 88312 |Bolt, 1 NC x 5 GR 5 2
2 | 88264 {Bolt, 1 NC x 6 GR 5 6 19 | 19650 j2'' Axle Cap 4
3 | 88553 |Bolt, 3/8 NC x 1-1/2 A 20 | 88263 |Grease Fittina. 1/8 NPT | 8
4 | 13215 |Tube Clamp 4 21 | 88341 |Lock Washer, 7/ 8
5 | 13499 |Pole Tube Bracket | 4 22 | 88290 |Bolt, 3/4 NC x 2 GR 8 8
6. | 88514 |U-Bolt, 3/8 x 4 x3-3/4 | 4 23 | 88371 |Nut, 7/8 NC 8
7 | 20840 |Wing Anchor Rest o 24 | 22721 |5' Outer Wing (Right) 1
8 | 19893 {Adjustment Rod 2 22722 |5 Outer Wing (Left) 1
9 | 88125 |Nut, 1 NC 2 25 | 11930 [Cylinder Pin 4
10 | 88503 |U-Bolt, 5/8 x 3 x5-1/4 8 26 | 88352 |Spring Lock Pin 8
11 | 20709 |Wing Lift Tube 2 27 | 20691 |Wing Lift Link 4
12 | 88495 |eolt, 7/8 NC x 2-1/2GR5[ 8 28 | 88362 |Lock Washer, 3/8 b
13 [ 20880 [Outer Wing Axle Mast 2 29 | 88103 |Nut, 3/8 NC 4
14 | 10176 |Spacer 32 30 | 88129 | Lock Washer, 5/8 16
15 | 10399 |Axle Cap b 31 ] 88126 [ Nut, 5/8 NC 16
16 22712 |Single Wing Axle (Right)| 1
22713 |Single Wing Axle (Left) | 1
17 | 13142 [9:5L x 15 Tire Assembly | 2
11950 |Tire, 9:5L x 15 6PLY 2
11956 |Tube, 7:60/9:5L x 15 2
10236 |Rim, 15 x 6, 6Bolt 2
— 1 11605 }|1-3/4" Hub & Spindle 2

3400 FIELD CULTIVATOR

an




oA

A \', ¥
U AN\ PES
\ kA \ ,;‘QL - L 7
X & o T/ \#

For use with 7' shank spacing only

§ SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94

10-1/2’,9' & 7" OUTER WINGS.




-1/2, 77 OUTER WINGS
Item| Part # Description Qty. item) Part # Description Qty.
1 | 88348 |Lock Nut, 1 NC 8 | 24 § 13142 |9:5L x 15 Tire Assembly!| 4
2 | 88264 |Bolt, 1 NC x 6 GR 5 6 11950 |Tire, 9:5L x 15 6 PLY | 4.
3 | 88553 |Bolt, 3/8 NC x 1-1/2 6 11956 [Tube, 7:60/9:5L x 15 b
L | 88362 |Lock Washer, 3/8 18 10236 (Rim, 15 x 6, 6 Bolt 4
5 | 88103 |{Nut, 3/8 NC 18 25 | 10176 |spacer 32
6 | 13215 {Tube Clamp 6 26 | 19650 [2IN Axle Cap I
7 | 13499 {Pole Tube Bracket 6 27 | 88263 |Grease Fitting, 1/8 NPT | 8.
8 | 88514 {u-Bolt, 3/8 NC x 6 28 | 88290 |Bolt, 3/4 NC x 2 GR 8 8
b x 3-3/4 : 29 | 41251110-1/2' Outer Wing (R) 1
9 | 88126 |Nut, 5/8 NC % 41252 [10-1/2"' Outer Wing (L) 1
10 | 88129 |Lock Washer, 5/8 * 4125319' Outer Wing (R) 1
11 | 21027 |Shank Extension 2 41254 19" Quter Wing (L) 1
12 | 20840 |Wing Anchor Rest 2 41255 7" Outer Wing (R) 1
13 | 88125 [Nut, 1 NC 2 41256 |7' Outer Wing (L) 1
14 | 88503 [U-Bolt, 5/8 NC x % 30 | 20665 |1.0-1/2'Wing Stop(Outside)| 2
3 x 5=1/4 31 | 42472 |Cylinder Pin 4
15 | 19893 |Adjustment Rod 2 32 | 88352 |spring Lock Pin 8
16 | 20709 {Wing Lift Tube 2 33 | 20691 {wing Lift Link 4
17 | 20880 |{Outer Wing Axle Mast 2 34 | 88501 [y-Bolt, 5/8 NC x *
18 | 88495 [Bolt, 7/8 NC x 2-1/2GR5| 8 4x4-1/4
19 [ 88341 [Lock Washer, 7/8 NC 8 35 | 88501 jU-Bolt, 5/8 NC x 4 x *
20 | 88371 |Nut, 7/8 NC 8 4-1/4
21 | 88312 {Bolt, 1 NC x 5 GR 5 2 36 | 21041 |9" Wing Stop (Outside) 2
22 }-20759 jLeft Wing Axle ] _ 8
20760 [Right Wing Axle ! gg gggi? gglﬁgnyﬁ]ﬁge* 1-172 GRY 5
s:eew;;k'"g Tandem 39 | 88303 |Lock Washer, 1/2 8
g . 40 | 88104 |Nut, 1/2NC 8
23 [10399 |Axle Cap | 4 41 | 26815 {8IN Saddle Stub 2

(*) varies with size of wing.

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94




D,

11
P1-75876
05 IN;’STUB (3 X 4).

ttem [ Pairt Neo. Description dty. item |Part No. Description Qty.

1 | 21131 | 15IN Stub Assembly 2/

2 | 88388 ju-Bolt, 5/8 NC x 4

4 x 3-1/4
3 | 88129 | Lock Washer, 5/8 8
L | 88126 [ Nut, 5/8 NC 8

3400 FIELD CULTIVATOR




12
P1-75%42
WING. LOCKS

em (Part No. Description aty. item |Part No. Description Qty.
1 | 20975 |13 FCW 3400 Wing Lock 1 L 111984 | Wing Lock Pin 2
20774 |17 FCW 3400 Wing Lock 1 5 | 88137 | Spring Lock Pin 2

2 88501 |u-Bolt, 5/8 NC x 4 x 6 6 88292 | Bolt, 5/8 NC x 3-1/2GR5| 2
4-1/8 7 |88129 | Lock Washer, 5/8 14

3 | 20985 [Wing Lock Extension 2 8 |[88126 | Nut, 5/8 NC 14

3400 FIELD CULTIVATOR

R




1

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) 694

SINGLE WING HYDRAULICS




CININRI CWINC LUIVRDALILICC 14
DIINNWULL ¥YVIINWI 1T IV LIAVCYWY
Item| Part # Description Qty. Item| Part # Description Qty.
——

1 | 13234 |[Coupler Adapter b 17 | 13236 {1/2 NPT Elbow 8

2 | 13267 |Hose, 3/8 x 72 (M-F) 4 18 | 42581 |4 x 10.8 Top Bypass 2

3 | 13253 |Tube, 1/2 x 120 4 19 | 13269 |Hose, 3/8 x 84 (M~F) 4

4 113239 |Hose Union L 20: | 88137 |Spring.Lock Pin 14

5 | 20465 |Tube, 1/2 x 48 4 21| | 18068 [Cylinder Pin 8

6 | 13238 |3/8 Tube Tee 4 22i | 13264 |Hose, 3/8 x 48 (M-F) k

7 | 21084 |Tube, 3/8 x 82+2 4 23 | 42580 |4 x 9.3 Top Bypass 2

8 | 13266 |Hose, 1/2 x 60 (M-F) 2 24 | 20464 [Tube, 1/2 x 48+2 4

9 | 13235 {3/8 NPT Elbow 12 25! | 15995 [Hose, 3/8 x 24 (M-M) 6
10 | 13263 |Hose, 3/8 x 36 (M-F) 2 26! | 13287 |Tube, 1/2 x 38 ‘ 4
11 | 20966 |5 x 30 Standard 2 27 | 15699 |Tube, 1/2 x 86 2
12 | 11930 {Cylinder Pin L ; ;

13 | 88322 S;ring Lock Pin g 28 | 42721 |Spring Lock Pin 2
14 | 15113 J1-1/2" Stop Collar A

15 | 19145 [1-1/2" Channel Lock 2

16 | 21022! | Tube, 1/2 x 7042 2

3400 FIELD CULTIVATOR

Van




A~

A

5 SECTION 3400 FIELD CULTIVATOR PARTS (74135) ¢4

40’-41° DUAL WING HYDRAULICS




AN A4’ LA WAJTIRAIN, LA VRRNDALLIL IO 16
GU 41 UUAL WINU NI UNAULILY

Item| Part # Description Qty. Item| Part#| Description Qty.
1 | 13234 [Coupler Adapter 8 24 15113 {1-1/2" Stop Collar 6
2 | 13267 {Hose, 3/8 x 72 (M-F) 4 25 142581 [4 x 10.8 Top Bypass 2
3 | 13253 {Tube, 1/2 x 120 4 26 {13269 |Hose, 3/8 x 84 (M-F) 4
4 113238 |3/8 Tube Tee 12 27 {13264 [Hose, 3/8 x 48 (M-F) 6
5 | 13258 [Tube, 1/2 x 60+2 6 28 142580 |4 x 9.3 Top Bypass 2
6 | 13265 |Hose, 3/8 x 56 (F-F) 2 29 188137. { Spring Lock Pin 24
7 | 14644 |Hose, 3/8 x 36 (F-F) 2 30 | 18068 |Cylinder Pin 12
8 | 20966 |5 x 30 Standard 2 31 [ 13235 | 3/8 NPT Elbow 8
9 | 13423 |Hose, 3/8 x 24 (F-F) 4 32 | 13236 | 1/2 NPT Elbow 12
10 | 13259 |Hose, 3/8 x 18 (M-F). 6! 33 | 42579 |4 x 8 Top Bypass 2
11 {21020 |Tube, 1/2 x 78+2 | 4 34 | 14851 [Hose, 3/8 x 42 (F- F) 2
12 ] 22811 [3/8 - 1/2 NPT Elbow by 35 | 13239 | Hose Union 2
13 122810 [1/16 Flow Restrictor 4 36 121021 | Tube, 1/2 x 36+2 4
14 115811 [Tube, 1/2 x 65 2! 37 |42721 |Spring Lock Pin 2
15 | 13263 |Hose, 3/8 x 36(M-F) 2

16 | 51242 [3 x 30 Standard 4

17 | 11930 |Cylinder Pin 12

18 | 88352 [spring Lock Pin 12

19 113260 |Hose, 3/8 x 2k (M-F) b

20 | 20464 |Tube, 1/2 x 48+2 6!

21 | 15995 |Hose, 3/8 x 24 (M-M)| 4

22 [ 15699|Tube, 1/2 x 86| 2

23 | 19145 {1-1/2" Channel Lock 2

3400 FIELD CULTIVATOR

/T\




DUAL WING HYDRAULICS
(ALL MODELS EXCEPT 40™-41’)

k/////(’
,/f
o ;; ; /
= “/ -

£ SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94

—ﬁ'




. 18
DUAL WING HYDRAULICS (ALL MODELS EXCEPT 40-41)|
Item| Part # Description Qty. Item] Part # Description Qty.
1 {13234 [Coupler Adapter 8 22 113235 |3/8 NPT Elbow 8
2 | 13267 |Hose, 3/8 x 72 (M-F) 4 23 [ 19145 [1-1/2" Channel Lock 2
3 | 13253 |Tube, 1/2 x 120 4 2L | 42581 |4 x 10.8 Top Bypass 1 2
4 | 13239 |Hose Union 4 25 | 13269 |Hose, 3/8 x 84 (M-F) | &
(Long Pole Only) 26 | 15995 |Hose, 3/8 x 24 (M-M) | 8
5 | 20465 |Tube, 1/2 x 48 4 27 | 13264 |Hose, 3/8 x 48 (M-F) 6
| (Long Pole Only) 28 142580 |4 x 9.3 Top Bypass 2
*6 | 21084 [Tube, 1/2 x 82+2 (17') i 29 | 88137 |Spring Lock Pin 1 24
13258 |Tube, 1/2 x 60+2 (13') A 30 | 18068 [Cylinder Pin I 12,
7 | 13265 |Hose, 3/8 x 56 (F-F) 2 31 | 13236 |1/2 NPT Elbow 12,
8 | 14644 |Hose, 3/8 x 36 (F-F) 2 32 | 42579 [4 x 8 Top Bypass 1 2
9 | 20966 |5 x 30 Standard 2 33 | 13286 |Tube, 1/2 x 94+2(10-1/2)| &
*10 | 21082 |Tube, 1/2 x 44 (13-1/2')| 8 1121020 |Tube, 1/2 x 78+2(9') 1 &
13287 |Tube, 1/2 x 38 (11-1/2')| 8 20464 |Tube, 1/2 x 48+2(7') 4
21108 |Tube, 1/2 x 26 (10') 8 34 | 13254 [Tube, 1/2 x 80(13-1/2') | 2
11 | 13260 |Hose, 3/8 x 24 (M-F) 12! 21037 |Tube, 1/2 x 72(11-1/2') | 2
12 | 13259 |Hose, 3/8 x 18 (M-F) 6 15811 |Tube, 1/2 x 65(10') | 2
13 | 13286 |Tube, 1/2 x 94+2(13-1/2)| & 35 | 21020 [Tube, 1/2 x 78+2(13-1/2)| 2°
13286 |Tube, 1/2 x 94+2(11-1/2)| 4 20464 |Tube, 1/2 x 48+2(11-1/2)| 2
21020 |Tube, 1/2 x 78+2(10') 4 21021 |Tube, 1/2 x 36+2(10') | 2
14 | 22811 |3/8NPT - 1/2 NPT Elbow | 4 36 | 15113 [1-1/2" Stop Collar | 6
15 | 22810 [1/16 Flow Restrictor i 37 | 21022 |Tube, 1/2 x 70+2(i7') | 2
16 | 13238)3/8 Tube Tee 12 20464 |Tube, 1/2 x 48+2(13') | 2
17| | 13263 [Hose, 3/8 x 36 (M-F) ’ b 38] 1569ﬂ Tube, 1/2 x 86 (17') 2!
18 | 51229 |4 x 30 Standard h 15811 |Tube, 1/2 x 65 (13') 2
19 | 88352 |Spring Lock Pin 24 39 | 42721 [Spring Lock Pin 2
20 | 11930 |Cylinder Pin 112
21 | 13258 |Tube, 1/2 x 60+2(13-1/2)| &
| 20464 |Tube, 1/2 x 48+2(11-1/2)| &4
1121021 {Tube, 1/2 x 36+2(10') | &

(*) The number in parenthesis "( )" indicates the size, in feet, of the main frame
or wing that requires this tube.

3400 FIELD CULTIVATOR




19

4 X 8 TOP BY-PASS CYLINDER

SERIES PB

NOTE: SERIES REFERS TO FIRST
TWO DIGITS IN SERIAL NUMBER.

i\?\ T—18 24
~_ 19 CI-75138
20
ITEM PARTNO. DESCRIPTION ITEM PARTNOQ. DESCRIPTION
14523 TBP CYLINDER 4 X 8 14 12286 SNAP RING 4IN
1 14525  CYLINDER TUBE ASSY 15 13851 STOP PLATE
2 14824 PISTON LOCK NUT 16 88362 LOCK WASHER 3/8
3 14534 4IN WEAR RING 17 88553 BOLT 3/8NC X 1-1/2 GRS
4 14527 TOP BY-PASS PISTON 18 13569 CYLINDER ROD
5 12290 SHAFT SEAL 19 13570 SCREW STOP COLLAR
6 21097 4IN O-RING 20 14822 ADJUSTABLE END YOKE
7 21096 4iN GLIDE RING 21 42473 CYLINDER PIN 1 X 3-1/8
8 12291 4IN PISTON SEAL 22 42484 SPRING LOCK PIN 1/4 X 4-3/4
9 12289  4IN BACK-UP WASHER 23 88706 SET SCREW 5/16NC X 5/16
10 14903 BACK-UP WASHER 1-1/2IN 24 15113 ADD-ON STOP COLLAR 1-1/2IN
1 14902  O-RING 1-1/2IN 25 14906  SEALKIT
12 12283 CYLINDER GLAND 4IN 26 88387 THUMBSCREW 3/8NC X 1/2
13 12288  ROD WIPER 42505  CYLINDER PIN PACKAGE (H)

CONTAINS 42484 & 42473




ITEM PARTNO.

O NGO A WN =

- .
N = 0O W

42579
42573
14824
12289
42569
42577
12290
12291
12289
42570
42576
42571
12286

DESCRIPTION

4 X 8 TBP CYLINDER
CYLINDER TUBE
PISTON LOCK NUT
BACK-UP WASHER 4IN
O-RING

PISTON

SHAFT SEAL

PISTON SEAL 4IN
BACK-UP WASHER 4IN
ROD SEAL

END GLAND

1-1/2" CANNED WIPER
SNAP RING 4IN

4 X 8 TOP BY-PASS CYLINDER

SERIES PX

NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER.

Cl=77713

ITEM PARTNO. DESCRIPTION

13
14
15
16
17
18
19
20
21
22
23
24

13851
88362
88553
13569
13570
42473
42484
88387
14822
88706
15113
42664

42505

STOP PLATE 4 X 8

LOCK WASHER 3/8

BOLT 3/8NC X 1-1/2 GR5
CYLINDER ROD 4 X 8
SCREW STOP STOP COLLAR
CYLINDER PIN

SPRING LOCK PIN

THUMB SCREW 3/8NC X1/2
CYLINDER YOKE

SET SCREW 5/16NC X 5/16
STOP COLLAR 1-1/2

SEAL KIT

CYLINDER PIN PACKAGE (H)
CONTAINS 42484 & 42473

20




21

4 X 9.3 TOP BY-PAS

SERIES PE

NOTE: SERIES REFERS TOTHE FIRST
TWO DIGITS OF SERIAL NUMBER.

ITEM PARTNO.

@@ NDN A WN

— A -
WN - O O

Y~ /\\‘18
19
S~ 20

16211
16220
14824
14534
14527
12290
21097
21096
12291
12289
14903
14902
12283
12288

DESCRIPTION

4 X 9.3 T8BP CYLINDER
CYLINDER TUBE ASSY
PISTON LOCK NUT
WEAR RING 4IN

TBP PISTON 4IN
SHAFT SEAL

O-RING 4IN

GLIDE RING 4IN
PISTON SEAL 4IN
BACK-UP WASHER 4IN
BACK-UP WASHER 1-1/2IN
O-RING 1-1/2IN
CYLINDER GLAND 4IN
ROD WIPER

o]
L

A
4

Ci—75138

ITEM PARTNO. DESCRIPTION

14
15
16
17
18
19
20
21
22
23
24
25
26

12286
13851
88362
88553
16221
13570
14822
42473
42484
88706
15113
14906
88387
42505

SNAP RING 4IN

STOP PLATE

LOCK WASHER 3/8

BOLT 3/8NC X 1-1/2 GR5
CYLINDER ROD

SCREW STOP COLLAR
ADJUSTABLE END YOKE
CYLINDER PIN 1 X 3-1/8
SPRING LOCK PIN 1/4 X 4-3/4
SET SCREW 5/16NC X 5/16
ADD-ON STOP COLLAR 1-1/2IN
SEAL KIT

THUMB SCREW 3/8NC X 172

CYLINDER PIN PACKAGE (H)
CONTAINS 42484 & 42473




19

ITEM PARTNO.

0N AW =

- A s -
WN - O ©

42580
42574
14824
12289
42569
42577
12290
12291
12289
42570
42576
42571
12286
13851

DESCRIPTION

4 X 9.3 TBP CYLINDER
CYLINDER TUBE
PISTON LOCK NUT
BACK-UP WASHER 4IN
O-RING

PISTON

SHAFT SEAL

PISTON SEAL 4IN
BACK-UP WASHER 4IN
ROD SEAL

END GLAND

CANNED WIPER 1-172"
SNAP RING 4IN

STOP PLATE4 X 8

AVQOQ2TND RDV.DACC VI INNDE
B AT INJT BRITTE FANWIINY WV IVt L
SERIES PY

NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER.

R W

Cl=77713

ITEM PARTNO. DESCRIPTION

14
15
16
17
18
19
20
21
22
23
24

88362
88553
16221
13570
42473
42484
88387
14822
88706
15113

42664
42505

LOCK WASHER 3/8

BOLT 3/8NC X 1-1/2 GR5

4 X 9.3 CYLINDER ROD
SCREW STOP STOP COLLAR
CYLINDER PIN

SPRING LOCK PIN

THUMB SCREW 3/8NC X 1/2
CYLINDER YOKE

SET SCREW 5/16NC X 5/18
STOP COLLAR 1-1/2

SEAL KIT
CYLINDER PIN PACKAGE (H)
CONTAINS 42484 & 42473

22




23

4 X 10.8 TOP BYPASS
SERIES PH

NOTE: SERIES REFERS TO THE FIRST 23 2
TWO DIGITS OF SERIAL NUMBER. 3

1

™~ 19 Cl-75138
S~ 20
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
16212 4 x 10.8 TOP BYPASS 15 13851 STOP PLATE

1 16224 CYLINDER TUBE ASSEMBLY 16 88362 LOCK WASHER, 3/8

2 14824 PISTON LOCK NUT 17 88553 BOLT, 3/8NC x 1-1/2

3 14534 4" WEAR RING 18 16225 CYLINDER ROD

4 14527 4" TOP BYPASS PISTON 19 13570 SCREW STOP COLLAR

5 12290 1" SHAFT SEAL 20 14822 ADJUSTABLE END YOKE

6 21097 4" O-RING 21 42473 CYLINDER PIN 1 x 3-1/8 i
7 21096 4" GLIDE RING 22 42484 SPRING LOCK PIN 1/4 x 4-3/4
8 12291 4" PISTON SEAL 42505 CYLINDER PIN PACKAGE (H)
9 12289 4" BACK UP WASHER . CONTAINS 42473 & 42484
10 14903 1-1/2° BACK UP WASHER 23 88706 SET SCREW 5/16NC x 5/16
11 14902 1-1/2" O-RING 24 15113 ADD-ON STOP COLLAR 1-1/2IN
12 12283 4" CYLINDER GLAND 25 14906 SEAL KIT
13 12288 ROD WIPER 26 88387 THUMB SCREW 3/8NC x 1/2

14 12286 4" SNAP RING




24

4 X 10.8 TOP BYPASS

SERIES PZ

NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER.

1

4
\/5/—-—-""' - < — 10
\ 12
22 ¢y & 5

18 N\ 14 T~
24
\éi\‘ _ Km @\

TT— E 23
RN /\ 16
~_ 7 CI-77713
21

13 13851 STOP PLATE 4 x 8
14 88362 LOCK WASHER 3/8

ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
42581 4 x 10.8 TOP BYPASS 15 88553 BOLT 3/8NC x 1-1/2 GR5s
1 42575 4 x 10.8 CYLINDER TUBE 16 16225 CYLINDER ROD
ASSY TBP 17 13570 SCREW STOP STOP COLLAR
2 14824 PISTON LOCK NUT \ 18 42473 CYLINDER PIN |
3 12289 BACK UP WASHER 4IN 19 42484 SPRING LOCK PIN '
4 42569 O-RING \ 42505 CYLINDER PIN PACKAGE (H) '
5 42577 PISTON | CONTAINS 42473 & 42484 -
6 12290 SHAFT SEAL i 20 88387 THUMB SCREW 3/8NC x 1/2
7 12291 PISTON SEAL 4IN |2 14822 CYLINDER YOKE
8 12289 BACK UP WASHER 4IN 22 88706 SET SCREW 5/16NC x 5/16
9 42570 ROD SEAL ‘ 23 15113 STOP COLLAR 1-1/2
10 42576 END GLAND ] 24 42664 SEAL KIT
11 42571 CANNED WIPER 1-1/2"
12 12286 SNAP RING 4IN )




25

SERIES TA

NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER.

/\ N
/ 7
~ 8
T
T 11
12
13 @
N 20
Cl-75144
ITEM  PART NO. DESCRIPTION ITEM  PART NO. DESCRIPTION
20974 3 X 30 STANDARD 1 12309 3" CYLINDER GLAND
1 22777  CYLINDER TUBE ASSEMBLY 12 12288  ROD WIPER
2 14824  PISTON LOCK NUT 13 12303 3" SNAP RING
3 12305 3" BACKUP WASHER 14 88706  SET SCREW, 5/16NC x 5/16
4 12304 3" PISTON SEAL 15 88855  FLAT WASHER, 1/4
5 12308  PISTON 16 88190  BOLT, 1/4NC x 1/2
6 12280  1* SHAFT SEAL 17 20963  CYLINDER ROD ASSEMBLY
7 12304 3" PISTON SEAL 18 42484  CYLINDER LOCK PIN
8 12305 3" BACKUP WASHER 19 42472  CYLINDER PIN
9 14902  1-1/2" O-RING 42504  CYLINDER PIN PACKAGE (H)
10 14903 1-1/2" BACKUP WASHER CONTAINS 42484 & 42472

20 14904 SEAL KIT




ITEM

-k

CWONONAWN =

PART NO. DESCRIPTION

51242
22777
14824
12305
12304
12308
12290
12304
12305
42570
51206

3 X 30 STANDARD
CYLINDER TUBE ASSEMBLY
PISTON LOCK NUT
3" BACKUP WASHER
3" PISTON SEAL
PISTON

1" SHAFT SEAL

3" PISTON SEAL

3" BACKUP WASHER
ROD SEAL

3" CYLINDER GLAND

26

3 X 30 STANDARD CYLINDER

ITEM

1
12
13
14

16

17
18

19

PART NO.

42571
12303
88706
88855
88190
20963
42484
42472
42504

51210

SERIES RM

NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER.

e \/ 7
~ 38
9
11
™~ 19

Ci—78088
DESCRIPTION
1-1/2" CANNED WIPER
3" SNAP RING

SET SCREW, 5/16NC X 5/16
FLAT WASHER, 1/4

BOLT, 1/4NC X 1/2
CYLINDER ROD ASSEMBLY
CYLINDER LOCK PIN
CYLINDER PIN

CYLINDER PIN PACKAGE (H)
CONTAINS 42484 & 42472
SEAL KIT




27

4 X 30 STANDARD CYLINDE

SERIES KA

NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER.

1

\18

Cl—=75144
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
20960 4 X 30 STANDARD 1 12288 ROD WIPER
1 20961 CYLINDER TUBE ASSEMBLY 12 12286 4" SNAP RING
2 88706 SET SCREW, 5/16NC x 5/16 13 88566 BOLT, 3/8 NC x 3/4
3 14824 PISTON LOCK NUT 14 88278 FLAT WASHER, 5/16
4 12289 4" BACK UP WASHER 15 20963 CYLINDER ROD ASSEMBLY
5 12291 4" PISTON SEAL 16 42472 CYLINDER PIN
6 12282 PISTON 17 42484 CYLINDER LOCK PIN
7 12290 1" SHAFT SEAL 42504 CYLINDER PIN PACHAGE (H)
8 14802 1-1/2" O-RING CONTIANS 42484 & 42472
9 14903 1-1/2" BACK UP WASHER 18 14907 SEAL KIT
10 12283 4" CYLINDER GLAND




28

4 X 30 STANDARD CYLINDER

SERIES RD

NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER.

1

Ci—78088
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
51229 4 X 30 STANDARD 11 12286 4" SNAP RING
1 20961 CYLINDER TUBE ASSEMBLY 12 88566 BOLT, 3/8 NC x 3/4
2 88706 SET SCREW, 5/16NC x 5/16 13 88278 FLAT WASHER, 5/16
3 14824 PISTON LOCK NUT 14 20963 CYLINDER ROD ASSEMBLY .
4 12289 4" BACK UP WASHER 15 42474 CYLINDER PIN
5 12291 4" PISTON SEAL 16 42484 CYLINDER LOCK PIN
6 12282 PISTON 42504 CYLINDER PIN PACKAGE (H)
7 12290 1" SHAFT SEAL CONTAINS 42484 & 42472 |
8 42570 ROD SEAL 17 51212 SEAL KIT
9 42576 END GLAND
10 42571 ROD WIPER




29

5 X 30 STANDARD CYLINDER

SERIES GA
3
NOTE: SERIES REFERS TO THE FIRST
TWO DIGITS OF SERIAL NUMBER. -
1 - /
SN
e - ~

o I $/18 L
—14

Ci—75145
ITEM  PART NO. DESCRIPTION ITEM  PART NO. DESCRIPTION
20966 5 X 30 STANDARD 1B 12328 2" ROD WIPER
1 20967 CYLINDER TUBE ASSEMBLY 12 12324 5" SNAP RING
2 20969 CYLINDER ROD ASSEMBYL 13 88566 BOLT, 3/8 NC x 3/4
3 42082 PISTON NUT, 1-1/2 NF. 14 88278 FLAT WASHER, 5/16
4 12330 5" BACK UP WASHER 15 42472 CYLINDER PIN
5 12327 5" PISTON SEAL 16 42484 CYLINDER LOCK PIN
6 13293 PISTON 42504 CYLINDER PIN PACKAGE
7 12456 1-1/2" SHAFT SEAL CONTAINS 42484 & 42472
8 14911 2" O-RING 17 14908 SEAL KIT
9 14910 2" BACK UP WASHER 18 47802 3/8 FLAT WASHER
10 47803 5" CYLINDER GLAND




ITEM PART NO. DESCRIPTION

1

2

-y

X ~J W

52908
52909
53905
52906
88129
88126

88295
88298

Left 13FT Short Pole Center
Bar

Right 13FT Short Pole Center
Bar

Left 13FT Short Pole Hinged
Bar

Right 13FT Short Pole Hinged
Bar

5/8 Lock Washer

5/8NC Nut

5/8NC x 6 GRS Bolt

S5/8NC x 4 GRS Bolt

29A

MAIN FRAME STH BAR

(13' CENTER FRAME ONLY)
SHORT POLE

CI-78652

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) /94




20R
S S B

MAIN FRAME 5TH BAR
LONG POLE

ITEM PART NO. DESCRIPTION
1 52955 Main Frame Inner Stub
17' MF Shown
52954 Main Frame Inner Stub 13'

2 52951  Main Frame Outer Stub

3 52949 17" Main Frame Flange
52950 13'Main Frame Flange

4 52953  Flat

5 88298  5/8NC x 4 GRS Bolt

6 88501  5/8NCx 4 x4-1/4 U-Bolt

7 88129  5/8 Lock Washer

8 88126  5/8NC Nut

9 88295  5/8NC x 6 GRS Bolt

10 88388  5/8NCx 4 x 3-1/4 U-Bolt

§ SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94




29C

INNER WING STH BAR

-

> W\WG

o)

ITEM PART NO. DESCRIPTION
88294  5/8NCx2 GRS5 Bolt (*)
88277  5/8 Flat Washer (*)
48672 5th Bar Hinge Bushing (*)
88129  5/8 Lock Washer
88126  5/8NC Nut
53336 3400 Sth Bar Stub
88501 5/8NC x 4 x 4-1/4 U-Bolt
53345  Sth Bar §' Left Inner Wing
(Shown)
53346  Sth Bar 8 Right Inner Wing
9 53347 5th Bar 10" Inner Wing
(Shown)
53348  5th Bar 11-1/2' Inner Wing
53349  Sth Bar 13-1/2' Inner Wing

00~ N BN

(*)  Used only on 8' Inner Wings

5§ SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94




29D

OUTER WING STH BAR

10-1/2' OUTER WING SHOWN

-

ITEM PART NO. DESCRIPTION

88294
88277
88501
88129
88126
53336
53350
53351
53352
53353

NN AW =

5/8NCx2 GRS Bolt

5/8 Flat Washer

5/8NC x 4 x 4-1/4 U-Bolt
5/8 Lock Washer

S/8NC Nut

3400 5th Bar Stub

5th Bar 5' Outer Wing

5th Bar 7' Outer Wing

Sth Bar 9' Outer Wing

5th Bar 10-1/2' Outer Wing

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) 6/94

W




oA

88294
20569

30
9
4 l\
3\ ,3\\
\ 15
16 4 '
Y \ =
L / A P1-75911
" qy-———-ﬁ
\
SHANK ASSEMBLY
Item | Part No. Description Qty. {tem | Part No. Description Qty.
20570 |Shank Assy (4IN) 9 | 88501 | U-Bolt, 5/8 NC x 1
(Ref Items 1-8, 10-16) b x 4-1/8
10 | 22463 | Lock Nut, 3/4 NF 1
1 | 15579 | Shank Carriage Bolt 1 11 111511 | Shank 1
2 | 23153 |Bolt, 1/2 NC x 2-1/2 1 12 | 11509 | Shank Holder 1
3 {11398 [Spring Plug 1 13 | 88129 | Lock Washer, 5/8 3
4 ] 11510 {3/8 Dia. Wire Spring 1 14 | 88304 | Lock Nut, 1/2 NF 1
5 | 11397 | Spring Handle 1 15 | 88126 | Nut, 5/8 NC 3
6 | 20637 {Bolt, 1/2 NF x 3 1 16 | 11540 | Spring & Plug Assy 1
7 i '
8 1

Bolt, 5/8 NC x 2 GR 5
Shank To Frame Bracket

(Ref ltems 3,4 &5)

& SECTION 3400 FTELD CULTIVATOR PARTS (74139) 694




"

3

P1-76263

TWIN SHANK ASSEMBLY

Item| Part # Description Qty. Item| Part # Description Qty.
22053 | Twin Spring Shank Assy 9 | 88501 |U-Bolt, 5/8 NC x 4 x 1
(Ref ltems 1-8, 10-16) , 4-1/4

1 {22933 |Bolt, 3/4 NF x 4-1/2 1 10 | 47926 |Cone Locknut 1
2 123153 |Bolt, 1/2 NC x 2-1/2 2 11 | 21535 | HD Shank 1
3 {11398 | Spring Plug 2 12 122051 | Shank Holder 1
4 | 11510 | Spring 2 13 | 88129 | Lock Washer, 5/8 3
5 {11397 | Spring Handle 2 14 | 88363 | Lock Nut, 1/2 NC 1
6 | 88574 | Bolt, 1/2 NC x 5-1/2 1 15 | 88126 |Nut, 5/8 NC 3
7 188294 | Bolt, 5/8 NC x 2 GR 5 1 16 | 11540 [Spring Plug Assy 2
8 | 22047 | Twin Spring Bracket 1 (Ref Items 3, 4 & 5) .

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) /94




32

2
P1-75626
SHOVELS & SPIKES
T -
Item| Part # Description |Qty. Item| Part # Description Qty.
14685 [HK 7/16x1-1/2 FC Shovell 2 | 11952°| 2" Spike !
! "IKit(25) (Ref. items 3, 3 | 88599 {Plow Bolt, 7/16 NC x
i ‘|4 & 5 - Contains Hard- ! |1-172
; ‘lware for 25 Shovels) 88632 |Plow Bolt, 7/16 NC x'
* 116339 |FC Shovel Extension Kit 1-3/k (Repair Head) .
| (Ref°8'tem? 3,4,5,6, b | 88344 [Nut, 7/16 NC
|7 sd - K;:t Czn;:ms] ) 5. 88152 | Flat Washer, 7/16
1 | 25853 |un snoer o el 6 | 88392 (Bolt, 7/16 NC x 1-1/2
19802 | 7" High Crown Shove!i 7. 88“6k| :1?74301t’ 7/16 NC x .
19803) |9" High Crown Shovel : ; \
15221/ | 9" Dura-Face Sweep ' 8| | 16338!| FC Shovel Extension ,
21488 17" Low Crown Shovel(924) 22297 6x1-3/4 FC Shovel
21489/ | 9" Low Crown Shovel(924) ‘ 7 :?tzgg)“}Rzé lieis°;°;
21490/ | 10" Low Crown Shovel(gzh)} B e € v Cocectne Mo |
21491| [ 12" Low Crown Shovel (924) L T ot Sheate)
21492/ [ 10" High Crown FC Shovel ware for 25 Shovels) |
21493/ [ 12" High Crown FC Shovel

3400 FIELD CULTIVATOR




33

P1-75092

Y
”
134" HUB & SPINDLE
item | Part No. Description aty. ftem (Part No.;  Descripticn Qty.
41233 |Hub & Spindle Assembly 8 | 88263 | Grease Fitting, 1/8 NPT | 1
{(ttems 1-8, 11-15) 9 | 88304 | Lock Nut, 1/2 NF 1
1 11381 |Dust Cap 1 10 | 88313 |Bolt, 1/2 NF x 3 GR 5 1
2 | 88301 | Cotter Pin, 3/16 x 1-1/2| 1 11 [ 41232 | Spindle 1
3 | 88340 [Slotted Nut, 7/8 NF 1 12 | 11377 {seal (Single Lip) 1.
L | 16094 |Spindle Washer, 7/8 1 26121 | Triple Lip Seal Kit 1
5 | 10345 {Outer Bearing Cone 1 | (Includes Wear Sleeve)
6 | 10344 {Outer Bearing Cup 1 13 | 11378 | Inner Bearing Cone 1
7 | 30405 |Machine Hub 1 14 | 11379 { Inner Bearing Cup . 1
(Includes 6, 8, & 14) 15 | 88142 | Wheel Bolt, 1/2 NF x L' | 6

3400 FIELD CULTIVATOR

(

-




A

34

s 10
\'ﬁ .
o \ 11
12 P1-75093
13
14
7
2" HUB & SPINDLE
Item | Part No. Description Qty. Item [ Part No. Description Qty.
14131 2" Hub & Spindie Assembly 8 | 14247 | Seal 1
(1tems 1-4, 6, 8-15) 9 | 14248 | Inner Bearing Cone 1
1 | 88301 [Cotter Pin, 3/16 x 1-1/2} 1 10 { 14249 | Inner Bearing Cup 1
2 | 16084 | Spindle Washer, 7/8 1 11 | 24097 | Machined Hub 1
3 | 10345 | Outer Bearing Cone 1 (Includes 4, 10, & 15)
4 | 10344 |Outer Bearing Cup 1 12 | 88142 | Wheel Bolt, 1/2 NF x 1 | ¢
5 | 88304 |Lock Nut, 1/2 NF 1 13 | 88340.| S1otted Nut, 7/8 NF 1
6 | 14251 |Spindle 1 14 | 11381 | Dust Cap 1
7 | 88429 }Bolt, 1/2 NF x 3-1/4 1 15 | 88263 | Grease Fitting, 1/8 NPT| 1

GR 5

3400 FIELD CULTIVATOR

R




35

22" HU

PI-75545

T}

13

Item | Part No Description Qty. Item | Part No Description 0ty
16154 '|2-1/2" Hub & Spindle Assy 8 | 88456 |wheel Bolt, 9/16 NF x 1| 8
(Items 1-13) 9 141054 |8 Bolt Hub, Machined 1
1 | 88143 |Grease Fitting, 1/4 1 10 | 16084 | Inner Bearing Cup 1
2 | 16082 [Outer Bearing Cup 1 11 | 16083 | Inner Bearing Cone 1
3 | 16081 [Quter Bearing Cone 1 12 | 16080 } 2-1/2" Spindle Seal 1
4 | 88301 [Cotter Pin,3/16x1-1/2 1 13 | 16156.] 2-1/2" Spindle 1
5 | 16077 [Hub Cap 1 14 | 88298 | Bolt, 5/8 NC x &4 GR 5 1
6 | 88299 [Stotted Nut, 1 NF 1 15 | 88369,| Lock Nut, 5/8 NC 1
7 1

88196

Flat Washer, t"

3400 FIELD CULTIVATOR




36

gy
Cl-75067
2" WALKING TANDEM
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 12206 | Dust Cap 1 6 | 14131 | 2" Hub & Spindle 2
2 | 88133 |{Cotter Pin, 3/16 x 2 1 Assembly
3 12712 |{Walking Tandem Nut 1 7 | 88429 | Bolt, 1/2 NF x 3-1/4 2
Assembly 8 | 12104 | Bearing Cup 2
4 |112103 {Bearing Cone 2 9 | 23733 | Seal 1
5 | 15905 {Walking Tandem Bearing 1 10 | 88304 | Lock Nuyt, 1/2 NF 2

Cup Assembly (Includes

ltem 8)

3400 FIELD CULTIVATOR




37

1

P1-75912

2-1/2" WALKING TANDEM

Item| Part # Description Qty. Item| Part # Description Qty.
1 | 16080] 3.875" OD Seal 1 7 | 12712 |Walking Tandem Nut Assy | 1
(Seals ID) 8 | 88133 |Cotter Pin, 3/16 x 2 1
750" OD Seal 1 9 | 12206 | Dust Cap 1
23916 ?Seals OD) 10 | 16154 [2~1/2IN Hub & Spindle 2
2 | 16083 | Bearing Cone Inner 1 11188369 | Lock Nut, 5/8 NC 2
3 | 88298 | Bolt, 5/8 NC x 4 GR 5 2 12 | 16084 | Bearing Cup Inner 1
k| 20756 | walking Tandem Bearing 1
Cup Assembly
(Includes Items 5 & 12)
5 | 12104 | Bearing Cup 1
6 | 12103 | Bearing Cone

5 SECTION 3400 FIELD CULTIVATOR PARTS (74139) /94




38
Pt-75941
ISTABILIZER:

Item | Part No. Description Qty. ttem [ Part No. Description Qty.
1 | 20587 | Gaugewheel Crank 2 12 | 88304 | Lock Nut, 1/2 NF 2
2 | 88412 |Bolt, 3/8 NC x 3-1/2GR5| 2 13 | 88503 | U-Bolt, 5/8 NC x 3 x b
3 | 88362 | Lock Washer, 3/8 2 ‘ 5-1/4
4 | 88103'| Nut, 3/8 NC 2 14 | 20755!| Crank Stop Collar 4
5 | 14189 |Link Arm Collar 2 15 | 88415'| 1/4" Roll Pin h
6 | 20997 | Gaugewhee! Leg 2 16 | 88126 | Nut, 5/8 NC 24
7 | 19262 |Shim 2 17 | 88129 | Lock Washer, 5/8 24
8 | 16312 |Caster Wheel Leg 2 18 | 20585 | Gaugewheel Arm 2
9 |88313 |Bolt, 1/2 NF x 3 GR 5 2 19 | 88477 | Bolt, 5/8 NC x 10GR 5 | 16
10 | 41233 | 1-3/4' Hub & Spindle 2 20 | 20741 | Backing Plate 8
11 | 13141 |7:60 x 15 Tire Assembly | 2 21 | 20717 | Gaugewheel Nut Assy 2

11949 |Tire, 7:60 x 15 2
11956 |Tube, 7:60 x 15 2
10236 [Rim, 15 x 6, 6 Bolt 2

3400 FIELD CULTIVATOR




39

Pi-75875

AUXILTARY HITCH!
item]| Part# Description IQty. Item| Part # Description Qty.

21494 [FC Auxiliary Hitch 11 | 88294 | Bolt, 5/8 NC x 2 GR 5 1
lsolid Tongue 12 | 88129 | Lock Washer, 5/8 8
21495 FC Auxiliary Hitch 13 | 88126 | Nut, 5/8 NC 8
Hinged Tongue ‘ 14.1 18447 | Hitch Frame Assembly 1
15 | 88290 | Bolt, 3/4 NC x 2 GR 8 2
88348|fLock Nut, 1 NC z 16 | 88130 | Lock Washer, 3/4 2
21487' Left Aux. Hitch Strap1 17 88110 [ Nut 3/4 NC 2

18436 | Angle Clamp 18: | 21486 | ri ’ .
. ght Aux. Hitch Strap 1
88295 | Bolt, 5/8 NC x 6 GR 5| 19'| 88393 | Bolt, 1 NC x 2-1/2 GR 5| 2

21497 | Spacer Tube [
15922 | Pin Assembly :
15940:| Spring \
88101 | Cotter Pin, 1/4 x 2-1/2.
18443 | Hinged Tongue Assy (()pt)I

12018} C+vrataht Tonaua Accy |
L™ v i B AL SRR LR LRl R R 2 § i

Q\D(b\JC“ﬂ-PDJN-ﬂ

_-.—n_n-u—nm\l_._.w

3400 FIELD CULTIVATOR




N

40
P1-75955
REAR JACK STAND
Item| Part#| Description laty.! |item| Part#| Description Qty.
22726 | Rear Jack Stand 5 | 23039] Hairpin Cotter 1
(ttems 1-7) 6 | 88129 | Lock Washer, 5/8 4
1 | 16292 | Jack Leg 1 7 | 88126 | Nut, 5/8 NC 4
2 16306 | Pin 1 8 12796 | Pole Jack 1
3 | 88501 ) U-Bolt, 5/8 NC x 2 (Order Separately)
4 x 4-1/8
4 | 22724 | Jack Base 1

3400 FIELD CULTIVATOR




)

41

I Y7L RIGH]

1
2

A\ DANGER

(A CAUTION](A CAUTION}(A CAUTION1

STAND CLEAR AT ALL TIMES NEVER
WALK OR STAND N THE PATH OF THE
WINGS. COMPLETELY LOWER WINGS
BEFORE PERFORMING SERVICE DR AD-
JUSTMENTS. FAILURE TO DO 50 CAN
RESULT IN SERIOUS INJURY OR DEATH.

NEVER FORCE REMOVAL OF A WING
LOCK PIN. CHECK Ali HYDRAULIC &
MECHANICAL WING CONNECTIONS
BEFOAE REMOVING A TIGHT PIN. A
FAULTY CONNECTION MAY RESULT IN
THE WING FALLING UNCONTROLLED,
CAUSING POSSIBLE PERSONAL INJURY
AND EQUIPMENT DAMAGE

BEFORE LOWERING WINGS. ALWAY!
INSTALE WING LOCK PINS WHEN TRAN.
SPORTING OR STORING. FAILURE TO DO
50 MAY RESULT IN PERSONAL INJURY
AND EQUIPMENT DAMAGE .

REMOVE AND STORE WING LOCK P|NSJ
S

BEFORE ACTIVATING MYDRAULIC
SYSTEM, CHECK MOSES FOR PROPER
CONNECTIONS. IF LOWERING WINGS
FOR THE FIRST TIME, MAKE SURE THE
ENTIRE SYSTEM HAS BEEN CHARGED
WITH QiL FAILURE TO DO SO MAY
RESULT IN PERSONAL INJURY AND
EQUIPMENT DAMAGE

-~

ADIUST SCREW
STOPS EVENLY

w

7 g

i
\ OPERATOR'S MANUAL

. 6
h WIL-RICH
(A CAUTION
G::ucgg WITH AN (DENTICAL EVLID hd A VYA \
]
\5 m e
P1-76108
DECALS/
Item| Part # Description Qty. Item| Part # Description Qty.
1 Wil-Rich Logo Decals ' L' | 20339 | Bypass Decal

18298
18299
18300
20376
20375

3/4 x 9
1-1/8 x 13
1-3/4 x 20
Danger Decal

Main Pole Caution Decal

w N

5
62
7
8

20121
20119
74975
42697

lntegralRestrictorlDecal:
Screw Stop Adjust Decal
3400 Operator's Manual
3400 Die Cut Decal 3

3400 FIELD CULTIVATOR




